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Annex for Bluetooth

FCC ID: 2BDUR-4001986

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2503128052-WF

1.1.1 OBW
> Frequency Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.854 / Pass
GFSK SISO 2441 DH5 1 0.851 / Pass
2480 DH5 1 0.845 / Pass
2402 2DH5 1 1.190 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.181 / Pass
2480 2DH5 1 1.178 / Pass
2402 3DH5 1 1.181 / Pass
8DPSK SISO 2441 3DH5 1 1.175 / Pass
2480 3DH5 1 1.175 / Pass
1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 0.941 / Pass
GFSK SISO 2441 DH5 1 0.941 / Pass
2480 DH5 1 0.941 / Pass
2402 2DH5 1 1.289 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.286 / Pass
2480 2DH5 1 1.284 / Pass
2402 3DH5 1 1.282 / Pass
8DPSK SISO 2441 3DH5 1 1.287 / Pass
2480 3DH5 1 1.277 / Pass
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Annex for Bluetooth Test Report No.: CTL2503128052-WF
FCCID: 2BDUR-4001986

1.2 Test Graph
1.2.1 OBW
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Annex for Bluetooth Test Report No.: CTL2503128052-WF

FCCID: 2BDUR-

4001986

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth Test Report No.: CTL2503128052-WF

FCCID: 2BDUR-4001986

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV

0 Ant: Ant1
CENT: 2480 MHz
S%an: 3.6 MHz
RBW: 36 kHz
-10 VBW: 110 kHz
Detector: Paak

Sweep: Confinue

TracaType: MAX Hold
p\ gwsap_'_0|nl:21%g1
-20 4 : S weepTime: 2.67 ms
\m\i
y

99% OBW=1.175 MHz

_30 i b (.J 4 ar
1. 2479.416 MHz
27.93 dBm
\ 2. 2480 591 MHz
=40 Bm

\\/ﬁ -27.93d

Level (dBm)
g

90 -

—— Trace

-100 T T T T T T T T T
24782 24818

Frequency (MHz)

Page 7 / 51



Annex for Bluetooth

FCCID: 2BDUR-

1.2.2 20dB BW

4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth

FCCID: 2BDUR-

Test Report No.: CTL2503128052-WF

4001986

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

=70

—80

-g0

-100

0 Ant: Ant1
CENT: 2480 MHz
Span: z
2 RBW: 30 kHz
=10 1 YBW.91kbz
ector: Pea
S TracaType: MAX Hold
AV\M Swsap{?:-unl: 1001
=20 4 SweepTime: 3.2 ms
Sweep: Confinue
-30 4 4 -ZMS_:BW.G.MIMHZ
1. 2479542 MHz
-31.69 dBm
2.2479.832 MHz
=40 -11.69 dBm
E‘ 3. 2480 483 MHz
-31.69 dBm
3
= =50
[
- 60+ i \
-70 4 p \‘W
_au -
_gu -
— Trace
-100 T T T
24785 24815
Frequency (MHz)
Pi/4ADQPSK 2DH5 LCH_2402MHz_Ant1_NTNV
0 Ant: Ant1
CENT: 2402 MHz
S%an: 3.6 MHz
2 RBW: 36 kHz
=10 1 VBW: 110 kHz
Detector: Peak
TracaTivas. MAX Hold
SweepPoint: 1001
=20 4 SweepTime: 2.67 ms
Sweep: Confinue
-20dB BW:1.289MHz
=30 1 i e
9 1. 2401 366 MHz
| -33.53 dBm
2. 2401993 MHz
-40 -13.53 dBm
E‘ | 3. 2402 655 MHz
-33.53 dBm
3
= -50 - "
[
o
- 60+

—— Trace

24002

Frequency (MHz)

24038

Page 9/ 51




Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth Test Report No.: CTL2503128052-WF

FCCID: 2BDUR-4001986
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Annex for Bluetooth Test Report No.: CTL2503128052-WF
FCC ID: 2BDUR-4001986

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -11.06 <=30 Pass
GFSK SISO 2441 DH5 -10.79 <=30 Pass
2480 DH5 -10.58 <=30 Pass
2402 2DH5 -11.06 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -10.84 <=20.97 Pass
2480 2DH5 -10.59 <=20.97 Pass
2402 3DH5 -11.04 <=20.97 Pass
8DPSK SISO 2441 3DH5 -10.71 <=20.97 Pass
2480 3DH5 -10.47 <=20.97 Pass
Note1: Antenna Gain: Ant1: 2.39dBi;
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Annex for Bluetooth
FCCID: 2BDUR-4001986

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth

FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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Annex for Bluetooth Test Report No.: CTL2503128052-WF

FCCID: 2BDUR-4001986

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth

FCC ID: 2BDUR-4001986

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2503128052-WF

3.1.1 Ant1
Ant1
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.000 0.941 >=0.941 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.289 >=0.859 Pass
8DPSK SISO HOPP 3DH5 1.001 1.287 >=0.858 Pass
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Annex for Bluetooth

FCCID: 2BDUR-

4001986

3.2 Test Graph
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Annex for Bluetooth Test Report No.: CTL2503128052-WF

FCCID: 2BDUR-4001986
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FCC ID: 2BDUR-4001986

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

X

Frequency

Packet

Num of Hopping Frequencies

Mode Type (MHz) Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2BDUR-4001986

4.2 Test Graph
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FCCID: 2BDUR-4001986
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FCC ID: 2BDUR-4001986

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.376 31.600 208 78.208 | <=400]| Pass
GFSK |SISO| HOPP DH3 1.622 31.600 128 207.616 | <=400| Pass
DH5 2.870 31.600 92 264.040 | <=400| Pass
2DH1 0.380 31.600 202 76.760 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.634 31.600 126 205.884 | <=400| Pass
2DH5 2.882 31.600 90 259.380 | <=400| Pass
3DH1 0.380 31.600 208 79.040 | <=400]| Pass
8DPSK |SISO| HOPP | 3DH3 1.632 31.600 128 208.896 | <=400| Pass
3DH5 2.882 31.600 92 265.144 | <=400| Pass
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FCCID: 2BDUR-4001986

5.2 Test Graph
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FCCID: 2BDUR-4001986
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FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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FCCID: 2BDUR-4001986
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FCCID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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FCCID: 2BDUR-4001986
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FCC ID: 2BDUR-4001986

Test Report No.: CTL2503128052-WF
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FCC ID: 2BDUR-4001986

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2503128052-WF

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 -11.25
GFSK SISO 2441 DH5 1 -10.99
2480 DH5 1
2402 2DH5 1 -11.48
Pi/4ADQPSK SISO 2441 2DH5 1 -11.23
2480 2DH5 1
2402 3DH5 1 -11.36
8DPSK SISO 2441 3DH5 1 -11.04
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -10.77 -30.77 Pass
2441 DH5 1 -10.77 -30.77 Pass
GFSK SISO 2480 DH5 1 -10.77 -30.77 Pass
-10.77 -30.77 Pass
HOPP DHS ! -10.77 -30.77 Pass
2402 2DH5 1 -11.00 -31.00 Pass
2441 2DH5 1 -11.00 -31.00 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -11.00 -31.00 Pass
-11.00 -31.00 Pass
HOPP 2DHS ! 11.00 31.00 Pass
2402 3DH5 1 -10.80 -30.80 Pass
2441 3DH5 1 -10.80 -30.80 Pass
8DPSK SISO 2480 3DH5 1 -10.80 -30.80 Pass
-10.80 -30.80 Pass
HOPP 3DHS ! 710.80 -30.80 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2BDUR-4001986

6.2 Test Graph
6.2.1 Ref
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FCCID: 2BDUR-4001986
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FCCID: 2BDUR-

4001986

Test Report No.: CTL2503128052-WF
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FCCID: 2BDUR-4001986
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FCCID: 2BDUR-4001986
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FCCID: 2BDUR-4001986

6.2.2 CSE

Test Report No.: CTL2503128052-WF
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FCCID: 2BDUR-4001986

GFSK_DH5_MCH_2441MHz_Ant1_NTNV

Ant: Ant1
Start: 30 MHz

=
4
§
iz

1

-10 4
TraceT‘\sps MAJ(HDIG
SweepPoint: 30001
=20 4 SweepTime: 239 s
Sweep: Continue
Limit=-30.77 dBm
Maker:
1. 2441 270 MHz

-11.88 dBm
2.9764.138 MHz

-45.83 dBm

-30

E
[us]
h=2
©
o
=k
— Trace
—— Limit
-100 T T T T T T T T T
300 25000.0
Frequency (MHz)
GFSK_DH5 HCH_2480MHz_Ant1 _NTNV
0 Ant: Anti
Start: 2472 MHz
Stop: 2500 MH:
RBW: 100 kHz
-10 - VBW: 300 kHz
M Detector
| TraceT‘\f‘ps MAJ(HcId
| | SweepPoint: 1001
-20 A | SweepTime: 2.73 ms
II ]| Sweep: Continue
-3p 4 | ,|| ||I I Lu-mr:-30 77 dBm
|' [ re 2?42&; 856 Mz
| | 2. 2483500 MHz
— —40 1 | | -73.79 dBm
L |
2 | |
= 50 \ '
[ |
2 |
B 17 v A
Wwwl VJ‘J 1 / \I |1
=70 4 + - |
i " P
i Wl g o i
_gn 4
— Trace
-100 T : i ; ; I ; . . — Limit
24720 2500.0

Frequency (MHz)

Page 42 / 51



Annex for Bluetooth Test Report No.: CTL2503128052-WF

FCCID: 2BDUR-4001986
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